

PRECITX

WACUSHNET RUBBER

744 Belleville Ave. :: New Bedford, MA 02745
Tel. (508) 998-4000 :: Fax. (508) 998-4101

CERTIFICATION OF ANALYSIS

Packing Slip No.: 571747

Purchase Order No.: 317041-00

Qty.: 10000

Cure Date: 3Q/12

Ship Date: 24-Oct-12

Issue Date: 24-Oct-12

APCO: 908F91 A

Lot Number: 12243001

Customer: KAPCO

Certification No.: 65012

Part #: AS43003-908

Part #:

Part #:

Compound: F-13791 (F91)

Rev.: 3

Rev.:

Rev.:

Drawings / Specifications

D.T.D. 5613A - Grade 80

Rev.: dtd Apr-99

Rev.:

Rev.:

Test Description

Durometer, IRHD

0.066" to 0.110" C.S. max.

Over 0.110" C.S. max.

Density

COMPRESSION SET

336 hrs. @ 392° F

% Original Deflection max.

0.066" to 0.110" C.S. max.

Over 0.110" C.S. max.

FLUID RESISTANCE

70 hrs. @ 40° C

Fuel B. Volume Change %

0.066" to 0.110" C.S. max.

Over 0.110" C.S. max.

HEAT AGE

70 hrs. @ 250° C

IRHD Change max.

0.066" to 0.110" C.S. max.

Over 0.110" C.S. max.

Weight Loss, %, max.

0.066" to 0.110" C.S. max.

Over 0.110" C.S. max.

Requirement

80 +3 /-9

80 +5 /-7

1.81 ± .02

55

50

0 / +10

0 / +7

6 / -12

6 / -10

10

8

Results

81

N/A

1.79

42.8

N/A

4.3

N/A

N/A

1

N/A

Pass (Yes/No)

Yes

Yes

Yes

Yes

Yes

Yes

This is to certify that the above parts were made in conformity with the specification listed, and that the above test results were obtained.

Authorized by:

Notes / Comments

Matt Azevedo

Matt Azevedo
Quality Control Manager

(PRODUCT IS MERCURY FREE)
MADE IN USA

Tested by: 2720

Date Tested: 19-Sep-12

Printed by: 3281



Page 1 of 1

ICN: 315807-02, Doc Date: 10/26/2012